IWTOMEI: @ & 3 8 &

The Engine Specialist INSTALLATION MANUAL

TB609-HNO4

EXPRENIE] I}
ZIVFY_OLITS—Fv b

FULL TITANIUM MUFFLER KIT

==
=E HONDA S2000 AP1/AP2 F20C/F22C
APPLICATION
= TB6090-HNO4A
PART NUMBER

Bx / INDEX

s A
P2 H#AEE

\. J

e ™
P8 English

§ J

COEVIFEHBGREBBEVNLIFWNEE FIETHYNEITEVET,
CHEMFTIZCOHRAEZEZ LBFRADIZELIBRELZSL,

BHRAGOERLTCRYHE DGR KEITREL TS,
BRABICEMMTVSHIERERIB T FoTZEN,
FEEBEA—H—DRITIIBHEEEENDEICGYET . AFLEDHETHRELESLY,

FEDGERICKVERINELGE . BHTEIERZAVARET DT,
HoMLHIT T EZELY,

RFEEHRTRYM TEZSNDHEREEREEZLT BEHRABELIZSN,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle when installing this product.

Please note that inappropriate installation/use of this product will be at the owner’'s own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




=
EEAIBRL Teoms - mEsEoTANTREEEE L,

-2

5

)

A ISMTAN) AL 114 TB()
. O O @
O
HALH—(1)
HR9k (1) I AVING))
IS URILE 23T F vk 2T (4) KA R ILRE3)
M10 L=35 (3) M10 (3)
M 8 L=25 (1) M8 (1)
M6 (3)
HALH—NURS58—(1) BRIV R L—RR—Z 1)

e A B AW N

[EXPRENIE] /17

EXPREME TiXTvH— (2)

HroURLTa—H9—(1)

ERICHERTERE nuss-eresescys.

B IUUUEBEITE—R W ~LOLUTF B EEEEE [ WAWIN NP
Bt 32—FKJ)L-P6.5mmKEYIL W REER

AN

B CORRGRPEEFEBICELIEFLEEITOVNTEED=EDTT,
EEOELZOFIFICOVTIEEEHEA—I—RITOBBEIEE L HEREL,

AERFEBERHBARTT . —FIMNEEDABETIH LGV ARSI HZRTEAL TS,
AEROBYFFIFERBEDOEIIRIET, EREL BB LNToTIEELY,
BETDIERUNADITHAREPOHZEN KB RB IV, TVOVERIET BN HYFET,
AEZOBMYFHBBELGEBROIREDORICITIEENM VG EESY  BEAAZMALENT
FEEW AEFB LV, TUOUEREBTIBRAABYET,

ARYSERYMFITDIRICIE, BT E, REEFFEAL TS,
CHEAICELEWNETMRIZDEAYBKRTY,




A

-
=
HEORYFHEIVOUELU XY R AT LN RFITHZTRETITo TS,

B ERDRFEICEYEMOIEE - K KA D RS, &ik-FIERAEAE LS
BN H A= BABRERRDEY M ZHERIZT > TSN,

1. METFY—-ABIITS—DEDHUL

A CCTRBTIDIIEAFIETYT . BMOFEMEIRES AL, BT BHEEFEELZSRLTIZEL,
1. NyTY—AFRimFERYHNT,
2. AMURIT—FERYNT,
3. ERERIDA Y ALY —ER2E T, EAGRIORMEITFV —RNUHT—ZRYSNT,

2. Y9V FUFa—Y9—RbDFIFRONMI

ARRBEHBOYIVRLT1—Y— AT HILICLY, EREBRMICHRT LN HEET.
STANDARD QUIET MODE 1 QUIET MODE 2

ZOFEFEFTITEAVEETET, EEDFEETIEAVEETET, HFIBMINBETT,
VAN T
= =

B F—IILIVRIZIEHOLMCORYFIHRMNM4FRBLTLVET A MODE 2D RETTHEAZIIhZIES.
W TEMIEEZSEITEMIZRELT, BEICYIURLT 12— —FEEL TS,
H#H.MODE 1DRETIEZFDFEFCHEATEETTN, BMIETSETIYREICTHEAWEITET,

A us

B COMIZTELLENES., BROEICLVEE - AAERABENRSBIALHYES,
B F= AL =TV IVFOER - BENMECSHEENHYET.

A zm
B FEOEENRERICINTZETES.
1. AL —REIYIYVMAASLENKSICVIRETRET S,
2. TILIURIREKYEERDHONTVSEEREETERT 5. (EEE15mm)
3. Y IURLTa—Y—%BLELRAANME LV 2—EI—FU 795, 257

4. HEREZEDHE . REIUKRILEME TS50 F Y TH I VRL Ta—H—%EET 5,
COBF. FoTCIZELAENTVAN ., YOV RLTa—H— BN EEE
(15mmiEE) [2HBD . RIEFICHEET S, (REVY—FUJHLERSE)
XREURILEME, 75T vhMefER,



NHII2—FITUE

T FiGED > OBY MIFREME (BEE15mm EKH 2 #E)

REFF

Y9y FLTFa—Y—0BYFiFrnter&—

B LT 1—Y—OMERESREE @Yty 2—K7—IbT > Figmmb 515mm)

e
,,,,,,,, : lﬁ
= : ﬁ\\\%\\x\\\
T '\ h\\\\\&xﬁ\\\\ Q\\\\
AT

x\\\\\\\\

8.

9.

TUR—RYIZTI—F T D I—ITTREHIT5,
FTHhTOWEWESTHNIED6.5mmIBE (METRILEASASH A X) IZTRBITIMIEITS.
MILFzARILRRIZREZUARILIME - T52 D FyMeEERY {4+, BET 5,

BE. UYL Ta—Y—REEZHEZEL. 3y BLRBZRICNAHITIMITEITHD,
ETORBITMIKTHR. TILIVRB IV IURLTa—H—O/N\JRYET,

10. IYMERET %,



3. TOMEIZIWF 5237 5—0mbf}F

(BEBROEENMERX)]
RIS @mOEEEFRIITROBY TY,

<Fv MEIREBE{FAERT &t b o>

DA 14 TA O|HALH—UkR

@|A1>147B HALUH—INURT/—

O 1LH— @752 Ik M8 L=25mm

@HRT Yk @772+ vk M8 [20.0728.4N.m(2.0”2.9kgf-m)]
®|75> IV M10 L=35mm B I FLTFa—Y—

®|77>CFvk M10 [34.3739.2N.m(3.5™4.0kgf~m)] RAVRILE M6 [7.8711.8N.m(0.8"1.2kgf-m)]
OIEPPIAYIS [25.0N.m(2.55kgf-m)] B2 F vk M6 [7.8711.8N.m(0.8™1.2kgf-m)]
RATYY

¥ BRICESENDIMAITIIPAFECEABEH LT 5720 FTBORILMRL—ZAR—ZPEERL TS,

(E&FIR]

1. AMUIRATAERBOART Y-S50 DRILIMI0, 7502+ yMI0EFERL., REHT 5,
OB, ZAED /A TRy A—H EAEITHED LS IT5,

X FEART YN ER®)

ISUTUHRILMMIO(ER®) - 7502y MI0( ERI@) /A,

2. AMUINATBIZOSUTINURZERBL, BIATDRT) G Ty OB R T AEITIZEHRS LS,

A IATAICELRAL

o

X RISV TNUR(ERD) ER,

3. ALY —IZHSUTINVRERBL, AT T Iy B RIENETIZHS LI,
AL TBIZELRAD,
¥ FBISVTNUR(ERD) FER,

A\ AL —DTLRT— IR ETIBES LTS,




4. HALUY—NURITH ALY —NIURIN—FIMY T, HAL Y —IEEDIFTHRNKSITEELEDL S,
IXJ—RMNUH—IZBYFFITS,
¥ B ALY —NURGEIEQ) - Y ALY —/ U RS/ —(RTED)
ISUUHRILMME (BTE®) - 7502+ v M8 (RTE®) /A,

P

5. BEDV) TS RITEELELS, RIAINSIEICAFHDOZEITI,
<EESRILY>
7520 yM10E 5 (FTE®)  [34.3739.2N.m(3.574.0kgf-m)]
7522 vhM8ER S (ATEGD)  [19.6728.4N.m(2.072.9kgf-m)]
ST INURERS (FTE®)  [25.0N.m(2.55kgf-m)]

6. AUISATA AL INATB, ALY —DEEIZR T T #BY T3,
X BRTULY (BIE®) FEA,

AN ixs

B BEAREREDVIT IR0, FHEOLBVEEHERLTHLERTEHEITOTIZEL,
BE. EREREICEYTDEIITIOANTONGENGE I,
AT X =R AITOBYFFRILEREDE<IEE IR D,
RADEFVIT I AEHRLIE . BRFHL TSN,

B YIS—THARENTELREBTERT L, BFROBETO
FREEGYFET BRIFERIE. BT RRIEZToTIZEL,

B EE-FERRKRICKY, BABmICBRENRSTREREAHYES

WEIZIGCT, R RET>TIZE,

7. WEIZRLT, Y IURFLTa——0BRYHFITEITHS,
XAABOYIVRFLTa—H— (@)
RERILEME@)
75T+ vkMe () EHA
ALY [8~12N-m(0.8~1.2kgf-m)]

-
=
B Y OURLTa—H—EMYRIT=FFE. BR-SEFAETETHOLEVTTEL,

EABIB D REMEAHYES .
B Y OURLTa—Y—DfER, I75—PZOFAANSATKETITOTTELY,

8. NyT—DIAFRiHFEIEYFTS,

4. MO HFE DR

1. FEEIZFiHErG0H, BEEDRT S,

2. TUDUUEBEIL. TARUL ST MSEI2500romIBE £ CRIEEE L. BESAELHEDRT S,
F-  IREN G EDEDELITS,

3. TAMEFZETL. BEBRAVCEEENGULHIERT S,




A

B BAHOTELHAIEMREDET O, ARHMMEELREDRR LGS0, BERITEEIC
1ToTLIEELY,

B HERNALHHE. HEEDETLHSHRICLIDEFRIITERELYERTT,

B ETHICEEEZRL-IGEIESICRETERTICELL, BEREIT >TSS,

B ZOETEEETIBAIE. TXFV—RAN AT LR RICHEARETIToTSEL,

H HROREENECTNVDEAF. TVSUZ2BRHE Y EFEEITEBERKEL.
HERIZH TS,

AzE
B ASREEBLEE, ERAHICE s TRIU S U S AELE A HIEAABYET,
BEBFRII. IOy T EHRL. DEICRLTENLDBEY T4 %E1ToT
{230y,

g
F



KIT CONTENTS Check to ensure all the following items are included in this kit.

il

I
MAIN PIPE A (1) MAIN PIPE B (1)
. o O
O @
GASKET (1) CLAMP BAND (2)

SILENCER (1)

FLANGE BOLT FLANGE NUT SPRING (4) BUTTON BOLT (3)
M10 L=35 (3) M10 (3)
M 8 L=25 (1) M8 (1)
M6 (3)
- o
e e e = m:?"’::.}a- ]
SILENCER BAND RUBBER (1) BOLT SMOOTH PASTE

SILENCER BAND (1)

(EXPRENIE] [[]

SOUND REDUGER (1) EXPREME Ti (2)
REQUIRED TOOLS FOR INSTALLATION
B General engine maintenance tools B Torque Wrench W Official Servicing Manual Wl Hand Dirill
B Center Drill and ®6.5mm Drill Bit B Safety Gear

A CAUTION

M This installation manual contains important information regarding this product.
For details regarding the assembly/disassembly of stock components, please refer to the vehicle’s
official servicing manual.

This product is intended for motorsport/competition use and should NOT be used on public roads.
This product should be installed by a trained professional in a well-equipped workshop.

Only install this product on the specified vehicles to avoid product and/or engine damage.

Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.




A WARNING

B Only install this product when the engine and all exhaust related components are cold.

M Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

A This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.
2. Remove the stock exhaust.

3. Remove both exhaust hangers for the left silencer and the front exhaust hanger for the right silencer.

2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

Bl The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

P03

Reference bolt hole Reference bolt hole

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts
and bolt holes.

A WARNING

B The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,

ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place

as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,

using extra bolts is strongly recommended for added safety.

A WARNING

M Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.

H This may also result in the exhaust tip becoming warped or damaged.




A CAUTION

B Use the reference hole (as shown on the previous page) for guidance

when adding the extra bolt holes.
1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).

3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
S¢PARTS USED: Button Bolt M6, Flange Nut M6.

Distance from the exhaust tip edge/end to the bolt hole
(Std. 15mm. Actual measurement recommended).

e P

MARKING THE ADDITIONAL

BOLT HOLE LOCATIONS

Temporarily insert
the sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

i ‘%\‘ \\\‘\‘ ”““\\‘\'\\\\

\\\\ﬁ\\

\\\,\\\\‘,\‘\\»\‘ TR '\'

\\\\\\\k\\\
ggmms \ \\\\\\\\\\\\\\\.\\\\\\'\

wﬁ“‘“
AW T

10




8.
9.

Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

Then secure in place using the M6 button bolt and M6 flange nut.

Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.

After drilling all the holes, be sure to grind down any sharp edges.

10 Clean and/or remove any remaining debris.

3.

INSTALLING THE TOMEI TITANIUM EXHAUST

[Mounting position of each component]
@ ﬁ ) Install the included components as shown below.

<Positioning and torque specs. of the included components>

(D|MAIN PIPE A (@|SILENCER BAND

@|MAIN PIPE B SILENCER BAND RUBBER

®|SILENCER (|FLANGE BOLT M8 L=25mm

@|GASKET )|FLANGE NUT M8 [20.0728.4N.m(2.0"2.9kgf-m)]
®|FLANGE BOLT M10 L=35mm (3|SOUND REDUCER

®|FLANGE NUT M10 [34.3739.2N.m(3.574.0kgf—m)] BUTTON BOLT M6 [7.8711.8N.m(0.8™1.2kgf-m)]
@|CLAMP BAND [25.0N.m(2.55kgf-m)] (5 |FLANGE NUT M6 [7.8711.8N.m(0.8™1.2kgf-m)]
SPRING

3 Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to high temperatures.

This helps prevent them from becoming stuck or seized.

[INSTALLATION PROCESS]

1. Loosely install MAIN PIPE A using the included GASKET, FLANGE BOLT M10 and FLANGE NUT M10.
Ensure that the pipe/slide stopper is facing upwards.

¥ Parts used:  GASKET (@), above)
FLANGE BOLT M10(®), above), FLANGE NUT M10(®), above)

11




2. Attach the CLAMP BAND to MAIN PIPE B. Then, slide MAIN PIPE B onto MAIN PIPE A, making sure that
the spring hooks align.
¥ Parts used: CLAMP BAND (@), previous page)

3. Attach the CLAMP BAND to the SILENCER. Then, slide the SILENCER onto MAIN PIPE B, making sure that
the spring hooks align.
¥ Parts used: CLAMP BAND (@), previous page)

A Ensure that the SILENCER is installed with the logo facing downwards.

4. Attach the SILENCER BAND RUBBER to the SILENCER BAND. Then, mount the SILENCER BAND on to the exhaust hanger,
taking care not to scratch the SILENCER.
¥ Parts used:  SILENCER BAND ((9), previous page), SILENCER BAND RUBBER ((0), previous page)
FLANGE BOLT M8 ({D, previous page), FLANGE NUT M8 ({D, previous page).

5. Tighten down the fastenings in order from the font, ensuring sufficient clearance is achieved.
<Torque specs.>

FLANGE NUT M10 (®), previous page) [34.3739.2N.m(3.574.0kgf-m)]
FLANGE NUT M8 (@, previous page)  [19.6728.4N.m(2.072.9kgf-m)]
CLAMP BAND (D), previous page) [25.0N.m(2.55kgf-m)]

6. Attach the SPRINGS onto MAIN PIPE A, MAIN PIPE B and the SILENCER.
¥ Parts used:  SPRING (®), previous page)

A CAUTION

B Ensure sufficient clearance and correct fitment has been achieved before completely
tightening down the fastenings. In some cases, there may be insufficient clearance due to
minor differences between individual vehicles. In such acase, loosen the fastenings of each
component and adjust the positioning until sufficient clearance is achieved before

retightening the fastenings again.

B Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or other

debris on it can cause blemishes and/or burn marks.

7. The sound reducer can also be installed if required.
3% Sound Reducer (@)
Button Bolt M6 () / Flange Nut M6 ({9)

Tightening torque [8~12 N=m (0.8~ 1.2kgf-m)]

A WARNING

M Do not drive at high speeds with the SOUND REDUCER installed

as it may become damaged and/or broken.
B Only install/uninstall the SOUND REDUCER when the exhaust is cold.

8. Re—connect the negative battery terminal.

12



4. INSTALLATION VERIFICATION

1. Check again to ensure the product is fitted correctly.
2. Start the engine and rev to 2500rpm. Check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

A WARNING
|

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

B Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

M If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.

Ensure all exhaust related components have cooled before attempting any repairs.

B Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

A CAUTION

M Once this product has been installed on the vehicle, the engine characteristics may change

depending on the setup. After installation, adjust the engine/ECU settings as necessary.

13




wrTrorMmEs

The Engine Specialist

27 Rancho Cir, Lake Forest, CA 92630 USA
Phone : +1-949-855-6577

OPEN : Monday-Friday
(National holidays and public holidays excluded)

10:00 - 19:00 PST

14




